

TEST REPORT**NUMBER : VEMT11003284**
DATE : 11-Mar-2011**APPLICANT : K.V COLLECTION INC.**
3217 S. GARFIELD AVE., COMMERCE, CA 90040, UNITED
STATES OF AMERICA, .**Sample Description As Declared : One (1) Piece Of Submitted Knit Fabric Sample**
Said To Be Burn Out In Wine Color.
Fiber Content : 60% Cotton 40% Polyester
Colour : Wine
Style No. : -
Order No./PO No. : -
Fabric Weight: : 140 G/M²

TEST CONDUCTED : AS PER THE REQUEST OF THE APPLICANT. FOR FURTHER DETAILS PLEASE
REFER TO ENCLOSED PAGE(S)

PREPARED & CHECKED BY :
FOR INTERTEK VIETNAM LTD. (VIETNAM)**THANH NGUYEN**
OPERATIONS MANAGER**(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)****Intertek Vietnam Ltd.**

Page 1 of 4

Hanoi office: B11 4th Floor, Hanoi Horizon Hotel Building, 40 Cat Linh Street, Dong Da District, Hanoi.
Tel: (84-4) 37337094 Fax: (84-4) 37337093 Website: www.intertek.com
Hochiminh office: 1st Floor, E-Town EW Building, 364 Cong Hoa Street, Ward 13, Tan Binh District, Ho Chi Minh City, Vietnam.
Tel: (84-8) 82971099 Fax: (84-8) 82971098 Email: labtest.vietnam@intertek.com

TEST REPORT

NUMBER : VEMT11003284

DATE : 11-Mar-2011

TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

1. Wearing Apparel Flammability Test.

US CPSC 16 CFR 1610 - 2008

 Plain Surface Raised Surface

BURN DIRECTION <input checked="" type="checkbox"/> Length			BURN DIRECTION <input checked="" type="checkbox"/> Length		
Preliminary			Preliminary		
	Burn code	Time in Sec		Burn code	Time in sec
Face 1	BB	7.5	Face 1	BB	7.1
Face 2	BB	7.5	Face 2	BB	7.4
Back 1	BB	9.8	Back 1	BB	7.3
Back 2	BB	10.0	Back 2	BB	7.7
Original			After One Drycleaning / Laundering		
1	7.5 BB		1	7.1 BB	
2	7.4 BB		2	7.4 BB	
3	6.8 BB		3	7.6 BB	
4	8.0 BB		4	7.0 BB	
5	7.7 BB		5	7.2 BB	
Average 7.5			Average 7.3		

Classification : Class 1, Normal Flammability

Requirement : Class 1

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

Page 3 of 4

Intertek Vietnam Ltd.

Hanoi office: B11 4th Floor, Hanoi Horizon Hotel Building, 40 Cat Linh Street, Dong Da District, Hanoi.

Tel: (84-4) 37337094 Fax: (84-4) 37337093 Website: www.intertek.com

Ho Chi Minh office: 1st Floor, E-Town EW Building, 384 Cong Hoa Street, Ward 13, Tan Binh District, Ho Chi Minh City, Vietnam.

Tel: (84-8) 62971099 Fax: (84-8) 62971098 Email: labtest.vietnam@intertek.com

Classification:

- [x] Class 1, Normal Flammability
- [] Class 2, Intermediate Flammability, Raised Surface
- [] Class 3, Rapid and Intense Burning

Dryclean/Washing Instruction: Follow Commercial Drycleaning/ Washing
Condition: 12 Minutes Machine Wash At 120°F, Normal Cycle, Followed By Tumble
Dry Medium.

Explanation of Flammability Results:

BB: Base Burn

IBE: Ignited, but extinguished, the asterisk () denotes a burn that goes
under the cord without breaking the cord.

DNI: Did not ignite

IBE: Ignited but extinguished

*0.0 SFBB poi: Time in seconds, surface flash base burn possibly starting at
the point of impingement. The asterisk is accompanied by the following
''Unable to make absolute determination as to source of base burns.''

This note is added to the result of any specimen if there is a question as to
origin of the base burning.

It does not qualify as a base burn under the current interpretation of CFR
1610.

0.0 SF only: Time in seconds, surface flash only. No damage to the base
fabric.

SF pw: Surface flash, part way.

No time shown because the surface flash did not reach the cord.

SF uc: Surface flash, under the cord, but does not break the cord.

SF poi: Surface flash, at point of impingement only (equivalent to ''did not
ignite'' for plain surface)

END OF THE TEST REPORT

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

Intertek Vietnam Ltd.

Page 4 of 4

Hanoi office: B11 4th Floor, Hanoi Horizon Hotel Building, 40 Cat Linh Street, Dong Da District, Hanoi.
Tel: (84-4) 37337094 Fax: (84-4) 37337093 Website: www.intertek.com
Ho Chi Minh office: 1st Floor, E-Town EW Building, 384 Cong Hoa Street, Ward 13, Tan Binh District, Ho Chi Minh City, Vietnam.
Tel: (84-8) 62971099 Fax: (84-8) 62971098 Email: labtest.vietnam@intertek.com